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2.700 GHz 3.000 GHz 1.000 MHz 2.97009 GHz -51.54 dBm -26.54 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.96619 GHz -51.33 dBm -26,33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89626 GHz -46.51 dBm -21.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -46.37 dBm -21.37 d&
7.000 GHz 10,000 GHz | 1.000 MHz | 8.90693 GHz -49,54 dBm -24.54 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.16439 GHz -49,53 dBm -24,53 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.37595 GHz -48.20 dBm -23.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.99025 GHz -48.23 dBm -23.23 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.35696 GHz -46.97 dBm -21,97 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.33546 GHz -47.01 dBm -22.01 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.81365 GHz -46.23 dBm -21.23 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.91614 GHz -45.69 dBm -20.69 dB
T
[ )i ] Ready ANl JL ) Ready TN Y
Date: 8. SEP.2018 00:44:15 Date: 8.SEP.2018 00:45:07
Spectrum
Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
AURIOUS b INE ARS PABS
S_LINE_ABS_
A . L
- A
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 960.49225 MHz -51.53 dBm -26.53 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.14515 GHz -51.90 dBm -26.90 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99123 GHz -51.15 dBm -26.15 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.93326 GHz -46.37 dém -21.37 d8
7.000 GHz 10.000 GHz | 1.000 MHz 9.38285 GHz -49,29 dém -24,29 dB
10.000 GHz 14,000 GHz 1.000 MHz 12.32746 GHz -48.33 dBm -23.33 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.32596 GHz -46.95 dBm -21.95 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.92514 GHz -46.23 dBm -21.23 dB
[ )i ] Ready
Date: 8. SEP.2018 00:45:58
TEL : +86-512-57900158 Page Number © A41-55 of 71

FAX : +86-512-57900958



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 41 / 10MHz+20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
bnurious biue ane Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm
_LINE_ABS_ LINE_ABS_
A ~ Vol - S Jhad
— A — A A W
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -51.38 dBm -26.38 dB 30.000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -51.32 dém -26.32 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.07429 GHz -51.82 dBm -26.82 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.10016 GHz -51.71 dBm -26.71 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98943 GHz -51.43 dBm -26.43 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.99078 GHz -51.34 dBm -26.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -46.54 dBm -21.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -46.57 dBm -21.57 d&
7.000 GHz 10,000 GHz | 1.000 MHz | 9.16939 GHz -49,40 dBm -24.40 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.18539 GHz -49,37 dBm | -24,37 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.85339 GHz -48.20 dBm -23.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.37945 GHz -48.16 dBm -23.16 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34296 GHz -46.90 dBm -21,90 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.32696 GHz -46.99 dBm -21.99 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.92114 GHz -46.18 dBm -21.18 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.80065 GHz -46.07 dBm -21.07 dB
T
[ )i ] Ready ANl JL ) Ready TN Y
Date: 7.SEP.2018 23:40:36 Date: 7.SEP.2018 23:39:43
Spectrum
Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
AURIOUS b INE ARS PABS
S_LINE_ABS_
Y.
s WA
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz -51.59 dBm -26.59 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.10391 GHz -51.81 dBm -26.81 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99588 GHz -51,39 dBm -26,39 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.87927 GHz -46.41 dém -21.41 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.39285 GHz -49,49 dém -24,49 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.99275 GHz -48.35 dBm -23.35 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34946 GHz -46.91 dBm -21.91 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.91264 GHz -46.02 dBm -21.02 dg
[ H ] Ready
Date: 7.SEP.2018 23:38:41
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LTE Band 41 / 10MHz+20MHz

Middle Channel / QPSK
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Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
bnurious biue ane Ak -10 dBTE—$RURIOUS £ ARS nak
-20 dBm
_LINE_ABS_ LINE_ABS_
SO A, S, .l ~ A V.V e
pr—" hibd — WA A -
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -51.37 dém -26.37 d8 30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -51.39 dém -26.39 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.15452 GHz -51.72 dBm -26.72 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.15452 GHz -51.86 dBm -26.86 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99813 GHz -51.36 dBm -26.36 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.99468 GHz -51.28 dBm -26.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -46.51 dBm -21.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -46.57 dBm -21.57 d&
7.000 GHz 10,000 GHz | 1.000 MHz | 9.40785 GHz -49,46 dBm -24.46 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.18789 GHz -49,56 dBm | -24,56 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.34996 GHz -48.10 dBm -23.10 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.47132 GHz -48.27 dBm -23.27 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.31946 GHz -47.16 dBm -22.16 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.34296 GHz -47.00 dBm -22.00 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.91464 GHz -46.17 dBm -21.17 d8 18.000 GHz 27.000 GHz 1.000 MHz 19.79815 GHz -46.00 dBm -21.00 dB
T
L H Ready il I Ready HREND WO 4
Date: 7.SEP.2018 23:42:04 Date: 7.SEP.2018 23:42:55
Spectrum
Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
EAURIOUS FINE ARS PABS
S_LINE_ABS_
A V.Yl
e " v
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 944.49525 MHz -51.56 dBm -26.56 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.09604 GHz -51.87 dBm -26.87 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99933 GHz -51.47 dBm -26.47 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.94676 GHz -46.45 dém -21.45 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.39085 GHz -49,52 dém -24,52 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.97225 GHz -48.25 dBm -23.25 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34346 GHz -47.06 dBm -22.06 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.92414 GHz -46.11 dBm -21.11 dg
[ )i Ready
Date: 7.SEP.2018 23:43:45
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LTE Band 41 / 10MHz+20MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PARS Limit §heck PARS
bnurious biue ane Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm
_LINE_ABS_ LINE_ABS_
L PPN o eyl A, Ao
e N A — A a
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 927.04398 MHz -51.40 dBm -26.40 dB 30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -51.42 dém -26.42 dB
1.000 GHz 2.500 GHz 1.000 MHz 1.72713 GHz -51.92 dBm -26.92 dB 1.000 GHz 2.500 GHz | 1.000 MHz 1.76387 GHz -51.95 dBm -26.95 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.96109 GHz -51.68 dBm -26.68 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.99213 GHz -51.33 dBm -26,33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -46.56 dBm -21.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88426 GHz -46.30 dBm -21.30 d&
7.000 GHz 10,000 GHz | 1.000 MHz | 8.90643 GHz -49,58 dBm -24.58 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.39985 GHz -49,55 dBm | -24,55 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.95176 GHz -48.20 dBm -23.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.84289 GHz -48.28 dBm -23.28 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33946 GHz -46.87 dBm -21.87 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.33646 GHz -47.10 dBm -22.10 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.92364 GHz -45.94 dBm -20.94 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.79815 GHz -46.20 dBm -21.20 dB
T
[ )i ] Ready A J{ ] Ready WERNY W y
Date: 7.SEP.2018 23:46:44 Date: 7.SEP.2018 23:45:53
Spectrum
Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
AURIOUS b INE ARS PABS
S_LINE_ABS_
A, A
[ o A A
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -51.28 dBm -26.28 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.13353 GHz -51.89 dBm -26.89 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.96709 GHz -51,50 dBm -26.,50 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.94876 GHz -46.55 dém -21.55 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.16289 GHz -49,63 dém -24,63 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.95126 GHz -48.01 dBm -23.01 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34896 GHz -46.95 dBm -21.95 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.91914 GHz -46.16 dBm -21.16 dB
[ )i ] Ready
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LTE Band 41 / 15MHz+10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
bnurious biue ane Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm
_LINE_ABS_ LINE_ABS_
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 919.28786 MHz -51.40 dBm -26.40 dB 30.000 MHz 1.000 GHz 1.000 MHz 962.43128 MHz -51.35 dém -26.35 dB
1.000 GHz 2.500 GHz 1.000 MHz 1.73538 GHz -51.84 dBm -26.84 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.10354 GHz -51.81 dBm -26.81 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.96709 GHz -51.40 dBm -26.40 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.98148 GHz -51.34 dBm -26,34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -46.65 dBm -21.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -46.27 dBm -21.27 d8
7.000 GHz 10,000 GHz | 1.000 MHz | 9.40035 GHz -49,16 dBm -24.16 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.17089 GHz -49,53 dBm -24,53 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.95576 GHz -48.25 dBm -23.25 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.94876 GHz -48.32 dBm -23.32 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33246 GHz -46.89 dBm -21.89 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.34946 GHz -47.16 dBm -22.16 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.91464 GHz -46.09 dBm -21.09 dé 18.000 GHz 27.000 GHz 1.000 MHz 19.91864 GHz -46.05 dBm -21.05 dB
T
[ )i ] Ready A J{ ] Ready TN 4

Date: 8. SEP.2018 00:49:43

Date: 8. SEP.2018 00:48:52

Lowest Channel / 64QAM
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Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgpwr
Limit ¢heck PABS
AURICUS b INE ARS nabs
S_LINE_ABS_
AA Vol
— VA
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 908.62319 MHz -51.29 dBm -26.29 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.13803 GHz -51.77 dBm -26.77 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99678 GHz -51.47 dém -26.47 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.85327 GHz -46.43 dBm -21.43 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.18039 GHz -49,36 dBm -24.36 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.45482 GHz -48.33 dém -23.33 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33446 GHz -46.90 dBm -21.90 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.92814 GHz -46.17 dBm -21.17 dB
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LTE Band 41 / 15MHz+10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
bnurious biue ane Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm
_LINE_ABS_ LINE_ABS_
- ~ S, e po
— A — A A ~r
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Range Up RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -51.34 dBm -26.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 928.98301 MHz -51.32 dém -26.32 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.15602 GHz -51.78 dBm -26.78 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.15340 GHz -51.93 dBm -26.93 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.96319 GHz -51.20 dBm -26.20 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.98838 GHz -51.22 dém -26,22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -46.46 dBm -21.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -46.45 dBm -21.45 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.20138 GHz -49,55 dBm -24.55 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.18939 GHz -49,54 dBm -24,54 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.47382 GHz -48.20 dBm -23.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.68975 GHz -48.29 dBm -23.29 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34746 GHz -47.02 dBm -22.02 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.31946 GHz -47.02 dBm -22.02 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.79915 GHz -46.12 dBm -21.12 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.91464 GHz -46.13 dBm -21.13 dB
T
[ )i ] Ready ANl JL ) Ready TN Y
Date: 8. SEP.2018 00:50:49 Date: 8.SEP.2018 00:51:48
Spectrum
Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
AURIOUS b INE ARS PABS
S_LINE_ABS_
PO N .l
[ A
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Range Up RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -51.35 dBm -26.35 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.15677 GHz -51.98 dBm -26.98 dB
2.700 GHz 3.000 GHz 1.000 MHz 2,99288 GHz -51,37 dBm -26,37 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.72678 GHz -46.59 dém -21.59 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.37885 GHz -49,56 dém -24,56 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.97575 GHz -48.21 dBm -23.21 d8
14.000 GHz 18.000 GHz 1.000 MHz 16.34896 GHz -47.04 dBm -22.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.92814 GHz -45.96 dBm -20.96 dB
[ H ] Ready
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Highest Channel / QPSK
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Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
bnuRious c ARS Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm
_LINE_ABS_ LINE_ABS_
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -51.24 dBm -26.24 dB 30.000 MHz 1.000 GHz 1.000 MHz 944.01048 MHz -51.51 dém -26.51 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.12753 GHz -51.78 dBm -26.78 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.13128 GHz -51.67 dBm -26.67 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.94835 GHz -51.42 dBm -26.42 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.99378 GHz -51.26 dBm -26.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -46.47 dBm -21.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -46.64 dBm -21.64 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.18839 GHz -49,44 dBm -24.44 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.18439 GHz -49.47 dBm -24.47 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.94426 GHz -48.30 dBm -23,30 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.28996 GHz -48.29 dBm -23.29 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34896 GHz -47.03 dém -22.03 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.32946 GHz -46.96 dBm -21.96 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.91314 GHz -46.19 dBm -21.19 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.80415 GHz -46.15 dBm -21.15 dB
T
[ )i ] Ready ANl JL ) Ready TN Y
Date: 8, SEP.2018 00:55 58 Date: 8 SEP.2018 00:55:07
Spectrum
Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
AURIOUS b INE ARS PABS
S_LINE_ABS_
A P
-l e
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 914.92504 MHz -51.33 dBm -26.33 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.16052 GHz -51.64 dBm -26.64 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98943 GHz -51.46 dBm -26.46 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.80627 GHz -46.61 dBm -21.61 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.17489 GHz -49,59 dém -24,59 dB
10.000 GHz 14,000 GHz 1.000 MHz 12.32246 GHz -48.29 dBm -23.29 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.32146 GHz -46.99 dBm -21.99 dB8
18.000 GHz 27.000 GHz 1.000 MHz 19.79565 GHz -45.75 dBm -20.75 dB
[ H ] Ready
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Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 907.16892 MHz -51.25 dBm -26.25 dB 30.000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -51.50 dém -26.50 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.15640 GHz -51.62 dBm -26.62 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.08554 GHz -51.82 dBm -26.82 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.95480 GHz -51.43 dBm -26.43 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.99663 GHz -51.22 dém -26,22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97175 GHz -46.59 dBm -21.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87277 GHz -46.52 dBm -21.52 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.38435 GHz -49,56 dBm -24.56 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.39335 GHz -49,36 dBm -24,36 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.44382 GHz -48.25 dBm -23.25 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.45132 GHz -48.29 dBm -23.29 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.32146 GHz -47.07 dBm -22.07 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.34396 GHz -47.16 dBm -22.16 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.79815 GHz -46.15 dBm -21.15 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.91464 GHz -46.08 dBm -21.08 dB
T
[ )i Ready ANl JL Ready TN Y
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Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 901.83658 MHz -51.01 dBm -26.01 d&
1.000 GHz 2,500 GHz 1.000 MHz 2.15115 GHz -51.85 dBm -26.85 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98028 GHz -51.27 dBm -26.27 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.69079 GHz -46.65 dém -21.65 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.17089 GHz -49.,48 dém -24,48 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.96325 GHz -48.07 dBm -23.07 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33996 GHz -46.75 dBm -21.75 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -45.98 dBm -20.98 dB
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Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 944.01049 MHz -51.24 dBm -26.24 dB 30.000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz -51.24 dém -26.24 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.13728 GHz -51.73 dBm -26.73 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.10654 GHz -51.95 dBm -26.95 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99363 GHz -51.36 dBm -26.36 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.99708 GHz -51.49 dBm -26.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96575 GHz -46.56 dBm -21.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88276 GHz -46.49 dBm -21.49 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.18539 GHz -49,53 dBm -24.53 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.18639 GHz -49.40 dBm | -24.40 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.33396 GHz -48.31 dBm -23.31d8 10.000 GHz 14,000 GHz 1.000 MHz 12.30446 GHz -48.24 dBm -23.24 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.31996 GHz -47.04 dBm -22.04 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.34546 GHz -47.01 dBm -22.01 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.93064 GHz -46.13 dBm -21.13 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.79815 GHz -45.83 dBm -20.83 dB
T
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SGL Count 100/100
@1 AvgPwr
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Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 910.07746 MHz -51.33 dBm -26.33 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.15490 GHz -51.94 dBm -26.94 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99183 GHz -51,36 dBm -26.36 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.85127 GHz -46.53 dém -21.53 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.19038 GHz -49,56 dém -24,56 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.95126 GHz -48.22 dBm -23.22 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.32546 GHz -47.06 dBm -22.06 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.90764 GHz -46.10 dBm -21.10 dB
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Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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heck PABS Limit ¢heck PABS
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 930.92204 MHz -51.55 dBm -26.55 dB 30.000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -51.39 dém -26.39 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.07692 GHz -51.71 dBm -26.71 dB 1.000 GHz 2.500 GHz | 1.000 MHz 1.76837 GHz -51.92 dBm -26.92 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98193 GHz -51.24 dBm -26.24 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.98508 GHz -51.45 dBm -26.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -46.65 dBm -21.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.71729 GHz -46.57 dBm -21.57 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.16889 GHz -49,43 dBm -24.43 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.36286 GHz -49,50 dBm | -24,50 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.46482 GHz -48.22 dBm -23.22 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.33246 GHz -48.33 dBm -23.33 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33996 GHz -47.16 dBm -22.16 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.31646 GHz -47.00 dBm -22.00 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.79015 GHz -46.14 dBm -21.14 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.91964 GHz -46.21 dBm -21.21 dB
T
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Spectrum
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SGL Count 100/100
@1 AvgPwr
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Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 885.83958 MHz -51.47 dBm -26.47 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.15752 GHz -51.86 dBm -26.86 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98103 GHz -51,35 dBm -26.35 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.96925 GHz -46.52 dém -21.52 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.41835 GHz -49.,48 dém -24,48 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.98375 GHz -48.27 dBm -23.27 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33546 GHz -46.83 dBm -21.83 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79715 GHz -46.14 dBm -21.14 dB
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Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 898.92804 MHz -51.65 dém -26.65 dB 30.000 MHz 1.000 GHz 1.000 MHz 949.34283 MHz -51.36 dBm -26.36 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.07692 GHz -51.71 dBm -26.71 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.12078 GHz -51.72 dBm -26.72 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98013 GHz -51.29 dBm -26,29 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.96034 GHz -51.35 dBm -26,35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -46.54 dBm -21.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88726 GHz -46.49 dBm -21.49 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.19488 GHz -49,52 dBm -24.52 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.19438 GHz -49,55 dBm -24,55 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.44032 GHz -48.31 dBm -23.31d8 10.000 GHz 14,000 GHz 1.000 MHz 13,45882 GHz -48.28 dBm -23.28 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33096 GHz -47.10 dBm -22,10 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.32946 GHz -46.93 dBm -21.93 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.91514 GHz -46.06 dBm -21.06 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -45.90 dBm -20.90 dB
T
[ )i ] Ready ANl JL ) Ready TN Y
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SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 925.10495 MHz -51,39 dBm -26.39 dB
1.000 GHz 2,500 GHz 1.000 MHz 1.77249 GHz -51.89 dBm -26.89 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.95840 GHz -51.44 dBm -26.44 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.94676 GHz -46.44 dém -21.44 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.16289 GHz -49.,45 dém -24,45 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.99725 GHz -48.26 dBm -23.26 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34096 GHz -46.94 dBm -21.94 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -46.14 dBm -21.14 dB
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Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 917.34883 MHz -51.33 dBm -26.33 dB 30.000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -51.49 dém -26.49 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.10916 GHz -51.83 dBm -26.83 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.12753 GHz -51.79 dBm -26.79 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.,99168 GHz -51.35 dBm -26.35 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.98823 GHz -51.13 dBm -26.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.75478 GHz -46.53 dBm -21.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -46.49 dBm -21.49 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.17289 GHz -49,55 dBm -24.55 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.17539 GHz -49,57 dBm -24,57 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.45132 GHz -48.14 dBm -23.14 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.46782 GHz -48.15 dBm -23.15 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.32796 GHz -47.02 dBm -22.02 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.32446 GHz -47.01 dBm -22.01 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.91414 GHz -46.04 dBm -21.04 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.79065 GHz -46.05 dBm -21.05 dB
T
[ )i ] Ready ANl JL ) Ready TN Y
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Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 922.19640 MHz -51.48 dBm -26.48 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.13653 GHz -51.98 dBm -26.98 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99648 GHz -51,33 dBm -26.33 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.84977 GHz -46.35 dém -21.35 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.18989 GHz -49,39 dém -24,39 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.43782 GHz -48.26 dBm -23.26 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33896 GHz -47.04 dBm -22.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -45.99 dBm -20.99 de
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Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 945.94953 MHz -51.36 dBm -26.36 dB 30.000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -51.41 dém -26.41 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.08779 GHz -51.95 dBm -26.95 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.14778 GHz -51.85 dBm -26.85 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99828 GHz -51.25 dBm -26.25 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.96559 GHz -51.36 dBm -26,36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -46.53 dBm -21.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84527 GHz -46.64 dBm -21.64 d&
7.000 GHz 10,000 GHz | 1.000 MHz | 9.16289 GHz -49,52 dBm -24,52 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.41035 GHz -49,36 dBm -24,36 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.94976 GHz -48.15 dBm -23.15 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.84939 GHz -48.15 dBm -23.15 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34696 GHz -46.94 dBm -21.94 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.33346 GHz -46.85 dBm -21.85 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.90864 GHz -46.30 dBm -21.30 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.92714 GHz -46.17 dBm -21.17 dB
T
[ )i ] Ready A J{ ] Ready TN 4
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30,000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -51,32 dBm -26.32 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.09604 GHz -51.61 dBm -26.61 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.83081 GHz -51,35 dBm -26.35 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.93276 GHz -46.37 dém -21.37 d8
7.000 GHz 10.000 GHz | 1.000 MHz 9.38535 GHz -49.62 dém -24,62 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.98125 GHz -48.10 dBm -23.10 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33396 GHz -47.09 dBm -22.09 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.93364 GHz -46.05 dBm -21.05 dB
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Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -51.12 dBm -26.12 dB 30.000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -51.55 dém -26.55 dB
1.000 GHz 2.500 GHz 1.000 MHz 1.78224 GHz -51.96 dBm -26.96 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.10129 GHz -51.90 dBm -26.90 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98193 GHz -51.43 dBm -26.43 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.96349 GHz -51.07 dém -26.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87627 GHz -46.55 dBm -21.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96925 GHz -46.54 dBm -21.54 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.36986 GHz -49,65 dBm -24.65 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.16189 GHz -49,60 dBm -24.60 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.97425 GHz -48.38 dBm -23,38 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.96525 GHz -48.32 dBm -23.32 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33696 GHz -46.98 dBm -21,98 d8 14.000 GHz 18.000 GHz | 1.000 MHz 16.33596 GHz -46.69 dBm -21.69 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.79165 GHz -46.24 dBm -21.24 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.92264 GHz -46.17 dBm -21.17 dB
T
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Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz -51.42 dBm -26.42 dB
1.000 GHz 2,500 GHz 1.000 MHz 2.10241 GHz -51.91 dBm -26.91 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.99633 GHz -51,39 dBm -26,39 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.87227 GHz -46.64 dém -21.64 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.18989 GHz -49,50 deém -24,50 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.99875 GHz -47.98 dBm -22.98 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.35546 GHz -47.07 dBm -22.07 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79415 GHz -46.14 dBm -21.14 dB
L ) ) Ready T UNNNNENRD WO 7
Date: 8. SEP.2018 00:19.04
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LTE Band 41 / 20MHz+20MHz

MiddleChannel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PARS Limit §heck PARS
bnurious biue ane Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm
_LINE_ABS_ LINE_ABS_
- A Pl ~ P A e
— A v — A
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 967.27886 MHz -51.35 dBm -26.35 dB 30.000 MHz 1.000 GHz 1.000 MHz 928.01349 MHz -51.52 dém -26.52 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.31986 GHz -51.86 dBm -26.86 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.11703 GHz -51.80 dBm -26.80 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98163 GHz -51.58 dBm -26.58 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.80697 GHz -51.47 dém -26.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -46.66 dBm -21.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -46.52 dBm -21.52 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.17739 GHz -49,43 dBm -24.43 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.38635 GHz -49,57 dBm -24,57 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.8438% GHz -48.21 dBm -23.21 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.86975 GHz -48.24 dBm -23.24 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.32946 GHz -47.16 dBm -22.16 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.34346 GHz -46.98 dBm -21.98 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.93414 GHz -46.16 dBm -21.16 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.91164 GHz -46.22 dBm -21.22 dB
T
L H Ready il I Ready HREND WO 4

Date: 8.SEP.2018 00:22:02

Date: 8.SEP.2018 00:22:54

Middle Channel / 64QAM

N/A

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 7.62 dB

Mode Auto Sweep

@1 Avgpwr
Limit ¢heck PABS
b nuRICUS bine ARs nabs
S_LINE_ABS_
At A, AL
— VAV
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -51,38 dBm -26.38 dB
1.000 GHz 2.500 GHz 1.000 MHz 1.76087 GHz -51.84 dBm -26.84 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.98223 GHz -51,19 dém -26.19 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.87977 GHz -46.46 dBm -21.46 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.38985 GHz -49,19 dBm -24,19 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.45932 GHz -48.34 dém -23.34 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33996 GHz -46.89 dBm -21.89 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.93364 GHz -46.14 dBm -21.14 dB

( )it

Date: 8. SEP.2018 00:23:45

Ready

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

: A41-69 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 41 / 20MHz+20MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 7.62 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
bnurious biue ane Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm
_LINE_ABS_ LINE_ABS_
P A Pod e N A Md S
— A — NA s
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 920.74213 MHz -51.55 dBém -26.55 dB 30.000 MHz 1.000 GHz 1.000 MHz 976.48926 MHz -51.58 dBm -26.58 dB
1.000 GHz 2.500 GHz 1.000 MHz 2.08629 GHz -51.85 dBm -26.85 dB 1.000 GHz 2.500 GHz | 1.000 MHz 2.09679 GHz -51.75 dBm -26.75 dB
2.700 GHz 3.000 GHz 1.000 MHz 2.95525 GHz -51.31 dBm -26.31 dB 2,700 GHz 3.000 GHz | 1.000 MHz 2.97249 GHz -51.47 dém -26.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87327 GHz -46.61 dBm -21.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -46.69 dBm -21.69 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 9.41035 GHz -49,67 dBm -24.67 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 9.16989 GHz -49.49 dBm -24.,49 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.99225 GHz -48.17 dBm -23.17 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.31246 GHz -48.29 dBm -23.29 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34296 GHz -47.05 dBm -22.05 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.33346 GHz -47.07 dBm -22.07 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.78915 GHz -46.22 dBm -21.22 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.90914 GHz -46.17 dBm -21.17 dB
T
[ )i ] Ready A J{ ] Ready TN 4
Date: 8. SEP.2018 00:26:33 Date: 8. SEP.2018 00:25:43
Spectrum
Ref Level 0.00 dém Offset 7.62 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
AURIOUS b INE ARS PABS
S_LINE_ABS_
A nd,
- AT A
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -51.31 dBm -26.31 dé
1.000 GHz 2,500 GHz 1.000 MHz 2.12978 GHz -51.78 dBm -26.78 dB
2.700 GHz 3.000 GHz 1.000 MHz 2,97294 GHz -51,29 dBm -26,29 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.76178 GHz -46.26 dém -21.26 dB
7.000 GHz 10.000 GHz | 1.000 MHz 9.18039 GHz -49,46 dém -24.46 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.99375 GHz -48.40 dBm -23.40 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.33046 GHz -47.11 dBm -22.11 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79065 GHz -46.29 dBm -21.29 dB
[ H ] Ready
Date: 8. SEP.2018 00:24:51
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Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 20+20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.00
40 Normal Voltage 0.01
30 Normal Voltage -0.01
20(Ref.) Normal Voltage 0.00
10 Normal Voltage 0.01
0 Normal Voltage 0.00
-10 Normal Voltage 0.01 PASS
-20 Normal Voltage -0.01
-30 Normal Voltage 0.00
20 Maximum Voltage -0.01
20 Normal Voltage 0.00
20 Battery End Point 0.01
Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : +86-512-57900158
FAX : +86-512-57900958
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Appendix B. Test Results of EIRP and Radiated Test

<Up Antenna>

LTE Band 7_CA/ 20 + 20 MHz (GT - LC = 0.19 dB)
PCC scc
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset|Power (dBm)Power (Watts] EIRP(dBm) | EIRP(W)
Lowest 1 0 0 0 24.09 0.2564 24.28 0.2679
Middle | QPSK [ 1 0 0 0 23.98 0.2500 2417 0.2612
Highest 1 0 0 0 24.05 0.2541 24.24 0.2655
Lowest 1 0 0 0 23.27 02123 23.46 0.2218
Middle | 16QAM [ 1 0 0 0 23.27 0.2123 23.46 0.2218
Highest 1 0 0 0 23.05 0.2018 23.24 0.2109
Lowest 1 0 0 0 22.36 01722 2255 0.1799
Middle | 64QAM [ 1 0 0 0 2214 0.1637 2233 0.1710
Highest 1 0 0 0 2248 01770 2267 0.1849
Limit EIRP < 2W Result PASS
LTE Band 7_CA/ 20 + 15 MHz (GT - LC = 0.19 dB)
PCC scc
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 2318 0.2080 2337 0.2173
Middle | QPSK | 1 99 1 0 2313 0.2056 23.32 0.2148
Highest 1 99 1 0 23.25 02113 23.44 0.2208
Lowest 1 99 1 0 22.39 0.1734 2258 0.1811
Middle | 16QAM [ 1 99 1 0 2214 0.1637 2233 0.1710
Highest 1 99 1 0 2237 01726 2256 0.1803
Lowest 1 99 1 0 2033 0.1079 2052 01127
Middle | 64QAM | 1 99 1 0 2035 0.1084 2054 0.1132
Highest 1 99 1 0 20.28 0.1067 2047 01114
Limit EIRP < 2W Result PASS
LTE Band 7_CA/ 15 + 20 MHz (GT - LC = 0.19 dB)
PCC scc
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset|Power (dBm)Power (Watts] EIRP(dBm) | EIRP(W)
Lowest 1 74 1 0 2314 0.2061 23.33 0.2153
Middle | QPSK [ 1 74 1 0 23.26 02118 23.45 0.2213
Highest 1 74 1 0 2312 0.2051 23.31 0.2143
Lowest 1 74 1 0 2243 0.1750 22.62 0.1828
Middle | 16QAM | 1 74 1 0 22.29 0.1694 22.48 0.1770
Highest 1 74 1 0 2234 01714 2253 0.1791
Lowest 1 74 1 0 20.25 0.1059 2044 0.1107
Middle | 64QAM | 1 74 1 0 2035 0.1084 2054 0.1132
Highest 1 74 1 0 20.24 0.1057 2043 0.1104
Limit EIRP < 2W Result PASS
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LTE Band 7_CA/ 20 + 10 MHz (GT - LC = 0.19 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 99 1 0 23.16 0.2070 23.35 0.2163
Middle QPSK 1 99 1 0 23.28 0.2128 23.47 0.2223
Highest 1 99 1 0 23.13 0.2056 23.32 0.2148
Lowest 1 99 1 0 22.46 0.1762 22.65 0.1841
Middle | 16QAM 1 99 1 0 22.31 0.1702 22.50 0.1778
Highest 1 99 1 0 22.36 0.1722 22.55 0.1799
Lowest 1 99 1 0 20.27 0.1064 20.46 0.1112
Middle | 64QAM 1 99 1 0 20.36 0.1086 20.55 0.1135
Highest 1 99 1 0 20.26 0.1062 20.45 0.1109
Limit EIRP < 2W Result PASS
LTE Band 7_CA/ 10 + 20 MHz (GT - LC = 0.19 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset|Power (dBm)Power (Watts] EIRP(dBm) | EIRP(W)
Lowest 1 74 1 0 23.17 0.2075 23.36 0.2168
Middle QPSK 1 74 1 0 23.12 0.2051 23.31 0.2143
Highest 1 74 1 0 23.22 0.2099 23.41 0.2193
Lowest 1 74 1 0 22.37 0.1726 22.56 0.1803
Middle | 16QAM 1 74 1 0 22.11 0.1626 22.30 0.1698
Highest 1 74 1 0 22.34 0.1714 22.53 0.1791
Lowest 1 74 1 0 20.32 0.1076 20.51 0.1125
Middle | 64QAM 1 74 1 0 20.33 0.1079 20.52 0.1127
Highest 1 74 1 0 20.25 0.1059 20.44 0.1107
Limit EIRP < 2W Result PASS
LTE Band 7_CA/ 15 + 15 MHz (GT - LC = 0.19 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 74 1 0 23.16 0.2070 23.35 0.2163
Middle QPSK 1 74 1 0 23.30 0.2138 23.49 0.2234
Highest 1 74 1 0 23.14 0.2061 23.33 0.2153
Lowest 1 74 1 0 22.45 0.1758 22.64 0.1837
Middle | 16QAM 1 74 1 0 22.31 0.1702 22.50 0.1778
Highest 1 74 1 0 22.36 0.1722 22.55 0.1799
Lowest 1 74 1 0 20.27 0.1064 20.46 0.1112
Middle | 64QAM 1 74 1 0 20.37 0.1089 20.56 0.1138
Highest 1 74 1 0 20.24 0.1057 20.43 0.1104
Limit EIRP < 2W Result PASS
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LTEBand 7_CA /15 + 10 MHz (GT - LC = 0.19 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 74 1 0 23.27 0.2123 23.46 0.2218
Middle | QPSK 1 74 1 0 23.37 0.2173 23.56 0.2270
Highest 1 74 1 0 23.24 0.2109 23.43 0.2203
Lowest 1 74 1 0 22.56 0.1803 22.75 0.1884
Middle | 16QAM 1 74 1 0 22.41 0.1742 22.60 0.1820
Highest 1 74 1 0 22.48 0.1770 22.67 0.1849
Lowest 1 74 1 0 20.36 0.1086 20.55 0.1135
Middle | 64QAM 1 74 1 0 20.47 0.1114 20.66 0.1164
Highest 1 74 1 0 20.38 0.1091 20.57 0.1140
Limit EIRP < 2W Result PASS
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LTE Band 38_CA/ 20 + 20 MHz (GT - LC = 0.21 dB)
PCC scc
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 0 0 23.96 0.2489 2417 0.2612
Middle | QPSK [ 1 0 0 0 23.92 0.2466 2413 0.2588
Highest 1 0 0 0 23.99 0.2506 24.20 0.2630
Lowest 1 0 0 0 2283 0.1919 23.04 0.2014
Middle | 16QAM | 1 0 0 0 22.85 0.1928 23.06 0.2023
Highest 1 0 0 0 22.99 0.1991 23.20 0.2089
Lowest 1 0 0 0 2273 0.1875 22.94 0.1968
Middle | 64QAM [ 1 0 0 0 22.92 0.1959 2313 0.2056
Highest 1 0 0 0 22.91 0.1954 2312 0.2051
Limit EIRP < 2W Result PASS
LTE Band 38_CA/ 15 + 15 MHz (GT - LC = 0.21 dB)
PCC scc
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset|Power (dBm)Power (Watts] EIRP(dBm) | EIRP(W)
Lowest 1 74 1 0 23.21 0.2094 22.93 0.1963
Middle | QPSK [ 1 74 1 0 23.24 0.2109 22.96 0.1977
Highest 1 74 1 0 23.27 0.2123 22.99 0.1991
Lowest 1 74 1 0 21.96 0.1570 2168 0.1472
Middle | 16QAM [ 1 74 1 0 22.24 0.1675 21.96 0.1570
Highest 1 74 1 0 2235 01718 22.07 0.1611
Lowest 1 74 1 0 19.90 0.0977 19.62 0.0916
Middle | 64QAM | 1 74 1 0 19.92 0.0982 19.64 0.0920
Highest 1 74 1 0 19.97 0.0993 19.69 0.0931
Limit EIRP < 2W Result PASS
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LTE Band 41_CA/ 20 + 20 MHz (GT - LC = -0.28 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 0 0 22.96 0.1977 22.68 0.1854
Middle QPSK 1 0 0 0 22.98 0.1986 22.70 0.1862
Highest 1 0 0 0 23.09 0.2037 22.81 0.1910
Lowest 0 0 1 99 22.09 0.1618 21.81 0.1517
Middle | 16QAM 0 0 1 99 22.06 0.1607 21.78 0.1507
Highest 0 0 1 99 21.92 0.1556 21.64 0.1459
Lowest 1 0 0 0 21.79 0.1510 21.51 0.1416
Middle | 64QAM 1 0 0 0 21.93 0.1560 21.65 0.1462
Highest 1 0 0 0 21.78 0.1507 21.50 0.1413
Limit EIRP < 2W Result PASS
LTE Band 41_CA/ 15 + 20 MHz (GT - LC = -0.28 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset|Power (dBm)Power (Watts] EIRP(dBm) | EIRP(W)
Lowest 1 74 1 0 22.43 0.1750 22.15 0.1641
Middle QPSK 1 74 1 0 22.52 0.1786 22.24 0.1675
Highest 1 74 1 0 22.65 0.1841 22.37 0.1726
Lowest 1 74 1 0 21.47 0.1403 21.19 0.1315
Middle | 16QAM 1 74 1 0 21.63 0.1455 21.35 0.1365
Highest 1 74 1 0 21.67 0.1469 21.39 0.1377
Lowest 1 74 1 0 19.40 0.0871 19.12 0.0817
Middle | 64QAM 1 74 1 0 19.65 0.0923 19.37 0.0865
Highest 1 74 1 0 19.54 0.0899 19.26 0.0843
Limit EIRP < 2W Result PASS
LTE Band 41_CA /10 + 20 MHz (GT - LC = -0.28 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 49 1 0 22.45 0.1758 2217 0.1648
Middle QPSK 1 49 1 0 22.69 0.1858 22.41 0.1742
Highest 1 49 1 0 22.76 0.1888 22.48 0.1770
Lowest 1 49 1 0 21.51 0.1416 21.23 0.1327
Middle | 16QAM 1 49 1 0 21.61 0.1449 21.33 0.1358
Highest 1 49 1 0 21.72 0.1486 21.44 0.1393
Lowest 1 49 1 0 19.58 0.0908 19.30 0.0851
Middle | 64QAM 1 49 1 0 19.53 0.0897 19.25 0.0841
Highest 1 49 1 0 19.75 0.0944 19.47 0.0885
Limit EIRP < 2W Result PASS
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LTE Band 41_CA /5 + 20 MHz (GT - LC = -0.28 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 24 1 0 22.55 0.1799 22.27 0.1687
Middle QPSK 1 24 1 0 22.65 0.1841 22.37 0.1726
Highest 1 24 1 0 22.76 0.1888 22.48 0.1770
Lowest 1 24 1 0 21.60 0.1445 21.32 0.1355
Middle | 16QAM 1 24 1 0 21.75 0.1496 21.47 0.1403
Highest 1 24 1 0 21.78 0.1507 21.50 0.1413
Lowest 1 24 1 0 19.53 0.0897 19.25 0.0841
Middle | 64QAM 1 24 1 0 19.77 0.0948 19.49 0.0889
Highest 1 24 1 0 19.53 0.0897 19.25 0.0841
Limit EIRP < 2W Result PASS
LTE Band 41_CA/ 15 + 10 MHz (GT - LC = -0.28 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset|Power (dBm)Power (Watts] EIRP(dBm) | EIRP(W)
Lowest 1 74 1 0 22.52 0.1786 22.24 0.1675
Middle QPSK 1 74 1 0 22.78 0.1897 22.50 0.1778
Highest 1 74 1 0 22.87 0.1936 22.59 0.1816
Lowest 1 74 1 0 21.58 0.1439 21.30 0.1349
Middle | 16QAM 1 74 1 0 21.70 0.1479 21.42 0.1387
Highest 1 74 1 0 21.79 0.1510 21.51 0.1416
Lowest 1 74 1 0 19.67 0.0927 19.39 0.0869
Middle | 64QAM 1 74 1 0 19.64 0.0920 19.36 0.0863
Highest 1 74 1 0 19.82 0.0959 19.54 0.0899
Limit EIRP < 2W Result PASS
LTE Band 41_CA /10 + 15 MHz (GT - LC = -0.28 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size [ Offset |Power (dBm)Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 1 74 22.47 0.1766 22.19 0.1656
Middle QPSK 1 0 1 74 22.55 0.1799 22.27 0.1687
Highest 1 0 1 74 22.68 0.1854 22.40 0.1738
Lowest 1 0 1 74 21.52 0.1419 21.24 0.1330
Middle | 16QAM 1 0 1 74 21.67 0.1469 21.39 0.1377
Highest 1 0 1 74 21.72 0.1486 21.44 0.1393
Lowest 1 0 1 74 19.43 0.0877 19.15 0.0822
Middle | 64QAM 1 0 1 74 19.69 0.0931 19.41 0.0873
Highest 1 0 1 74 19.47 0.0885 19.19 0.0830
Limit EIRP < 2W Result PASS
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